


Mathematics Manual for 
Water and Wastewater 

Treatment Plant Operators:  
Wastewater Treatment 

Operations

To properly operate a waterworks or wastewater treatment plant and to pass the 
examination for a waterworks/wastewater operator’s license, it is necessary to know 
how to perform certain calculations. All operators, at all levels of licensure, need 
a basic understanding of arithmetic and problem-solving techniques to solve the 
problems they typically encounter in the workplace.

Hailed on its first publication as a masterly account written in an engaging, highly 
readable, user-friendly style, the fully updated Mathematics Manual for Water and 
Wastewater Treatment Plant Operators: Wastewater Treatment Operations covers 
[...]
13.20	 For 1 week a total 282 gal of screenings were removed from the waste-
water screens. What was the average screenings removal in cubic foot per 
day?

13.21	 The flow at a treatment plant is 3.33 MGD. If a total of 4.9 cu ft of screen-
ings is removed during a 24 hr period, what is the screenings removal 
reported as cubic feet per million gallon?

13.22	 On a particular day, a treatment plant receives a flow of 4.9 MGD. If 81 
gal of screenings are removed that day, what is the screenings removal 
expressed as cubic feet per million gallon?

13.23	 A total of 48 gal of screenings is removed from the treatment plant during 
a 24 hr period. If the treatment plant received a flow of 2,280,000 gpd, 
what is the screenings removal expressed as cubic feet per million gallon?

13.24	 A screenings pit has a capacity of 600 cu ft. If an average of 2.9 cu ft of 
screenings is removed daily from the wastewater flow, in how many days 
will the pit be full?



148 Mathematics Manual for Water and Wastewater Treatment Plants

13.25	 A screenings pit has a capacity of 9 cu yds available for screenings. If the 
plant removes an average of 1.6 cu ft of screenings per day, in how many 
days will the pit be filled?

13.26	 A plant has been averaging a screenings removal of 2.6 cu ft/MG. If 
the average daily flow is 2.9 MGD, how many days will it take to fill a 
screenings pit with an available capacity of 292 cu ft?

13.27	 Suppose you want to use a screenings pit for 120 days. If the screenings 
removal rate is 3.5 cu ft/day, what is the required screenings pit capacity 
in cubic foot?

13.28	 A grit channel is 4 ft wide, with water flowing to a depth of 18 in. If the 
flow meter indicates a flow rate of 1,820 gpm, what is the velocity of flow 
through the channel in foot per second?

13.29	 A stick in a grit channel travels 26 ft in 32 sec. What is the estimated 
velocity in the channel in foot per second?



149Wastewater Treatment Practice Calculations

13.30	 The total flow through both channels of a grit channel is 4.3 cfs. If each 
channel is 3 ft wide and water is flowing to a depth of 14 in, what is the 
velocity of flow through the channel in foot per second?

13.31	 A stick is placed in a grit channel and flows 36 ft in 32 sec. What is the 
estimated velocity in the channel in foot per second?

13.32	 The depth of water in a grit channel is 16 in. The channel is 34 in wide. If 
the flow meter indicates a flow of 1,140 gpm, what is the velocity of flow 
through the channel in foot per second?

13.33	 A treatment plant removes 12 cu ft of grit in 1 day. If the plant flow is 8 
MGD, what is this removal expressed as cubic feet per million gallon?

13.34	 The total daily grit removal for a plant is 260 gal. If the plant flow is 11.4 
MGD, how many cubic feet of grit are removed per MG flow?



150 Mathematics Manual for Water and Wastewater Treatment Plants

13.35	 The average grit removal at a particular treatment plant is 3.1 cu ft/MG. 
If the monthly average daily flow is 3.8 MGD, how many cubic yards of 
grit would be removed from the wastewater flow for one 30-day month?

13.36	 The monthly average grit removal is 2.2 cu ft/MG. If the average daily 
flow for the month is 4,230,000 gpd, how many cubic yards must be 
available for grit disposal if the disposal pit is to have a 90-day capacity?

13.37	 A grit channel 2.6 ft wide has water flowing to a depth of 16 in. If the 
velocity through the channel is 1.1 fps, what is the cubic feet per second 
flow rate through the channel?

13.38	 A grit channel 3 ft wide has water flowing at a velocity of 1.4 fps. If the 
depth of the water is 14 in, what is the gallons per day flow rate through 
the channel?

13.39	 A grit channel 32 in wide has water flowing to a depth of 10 in. If the 
velocity of the water is 0.90 fps, what is the cubic feet per second flow in 
the channel?



151Wastewater Treatment Practice Calculations

13.40	 A suspended solids test was done on a 50 mL sample. The weight of the 
crucible and filter before the test was 25.6662 g. After the sample was 
filtered and dried, the cooled crucible weight was 25.6782 g. What was 
the concentration of suspended solids in milligrams per liter?

13.41	 A 26.2345 g crucible was used to filter 26 mL of raw influent sample for 
a suspended solids test. The dried crucible weighed 26.2410 g. What was 
the concentration of suspended solids in milligrams per liter?

13.42	 A BOD test was done on a 6 mL sample. The initial DO of the sample 
and dilution water was 8.42 mg/L. The DO of the sample after 5 days of 
incubation was 4.28 mg/L. What was the BOD of the sample?

13.43	 A BOD test was done on a 5 mL sample. The initial DO of the sample 
and dilution water was 7.96 mg/L. The DO of the sample after 5 days of 
incubation was 4.26 mg/L. What was the BOD of the sample?

13.44	 A wastewater treatment plant receives a flow of 3.13 MGD, with a total 
phosphorus concentration of 14.6 mg/L. How many pounds per day?



152 Mathematics Manual for Water and Wastewater Treatment Plants

13.45	 Raw influent BOD is 310 mg/L. If the influent flow rate is 6.15 MGD, at 
what rate are the pounds of BOD entering the plant?

13.46	 The plant’s influent flow rate of 4.85 MGD has a suspended solids concen-
tration of 188 mg/L. How many pounds of suspended solids enter daily?

13.47	 A plant has been averaging a screenings removal of 2.6 cu ft/MG. If the 
average daily flow is 2,950,000 gpd, how many days will it take to fill a 
screenings pit that has an available capacity of 270 cu ft?

13.48	 For 7 days, a total of 210 gal of screenings was removed from the waste-
water screens. What was the average screenings removal in cubic foot per 
day?

13.49	 A total of 5.4 cu ft of screenings is removed from the wastewater flow 
during a 24 hr period. If the flow at the treatment plant is 2,910,000 gpd, 
what is the screenings removal reported as cubic feet per million gallon?



153Wastewater Treatment Practice Calculations

13.50	 A screenings pit has a capacity of 12 cu yd available for screenings. If the 
plant removes an average of 2.4 cu ft of screenings per day, in how many 
days will the pit be filled?

13.51	 A float is placed in a channel. If the float travels 36 ft in 31 sec, what is 
the estimated velocity in the channel in foot per second?

13.52	 A grit channel 2.6 ft wide has water flowing to a depth of 15 in. If the 
velocity of the water is 0.8 fps, what is the cubic feet per second flow in 
the channel?

13.53	 The total daily grit removal for a treatment plant is 210 gal. If the plant 
flow is 8.8 MGD, how many cubic feet of grit are removed per MG flow?

13.54	 A grit channel is 2.6 ft wide, with water flowing to a depth of 15 in. If 
the flow velocity through the channel is 1.8 ft/sec, what is the gallons per 
minute flow through the clarifier?



154 Mathematics Manual for Water and Wastewater Treatment Plants

13.55	 The average grit removal at a particular treatment plant is 2.3 cu ft/MG. If 
the monthly average daily flow is 3,610,000 gpd, how many cubic yards 
of grit are expected to be removed from the wastewater flow during a 
30-day month?

13.56	 A grit channel 3 ft wide has water flowing to a depth of 10 in. If the 
velocity through the channel is 1 fps, what is the cubic feet per second 
flow rate through the channel?

13.57	 A circular clarifier has a capacity of 160,000 gal. If the flow through 
the clarifier is 1,810,000 gpd, what is the detention time in hours for the 
clarifier?

13.58	 A flow to a sedimentation tank 90 ft long, 25 ft wide, and 10 ft deep is 
3.25 MGD. What is the detention time in the tank in hours?

13.59	 A circular clarifier receives a steady, continuous flow of 4,350,000 gpd. 
If the clarifier is 90 ft in diameter and 12 ft deep, what is the clarifier 
detention time in hours?



155Wastewater Treatment Practice Calculations

13.60	 The influent flow rate to a primary settling tank is 2.01 MGD. The tank 
is 84 ft in length, 20 ft wide and has a water depth of 13.1 ft. What is the 
detention time of the tank in hours?

13.61	 A primary settling tank 90 ft long, 20 ft wide, and 14 ft deep receives a 
flow rate of 1.45 MGD. What is the surface overflow rate in gallons per 
day per square foot?

13.62	 A primary sludge sample is tested for total solids. The dish alone weighed 
22.20 g. The sample with the dish weighed 73.86 g. After drying, the dish 
with dry solids weighed 23.10 g. What was the percent total solids (% 
TS) of the sample?

13.63	 Primary sludge is pumped to a gravity thickener at 390 gpm. The sludge 
concentration is 0.8%. How many pounds of solids are pumped daily?

13.64	 The raw influent suspended solids concentration is 140 mg/L. The pri-
mary effluent concentration of suspended solids is 50 mg/L. What per-
centage of the suspended solids is removed by primary treatment?



156 Mathematics Manual for Water and Wastewater Treatment Plants

13.65	 A primary tank with a total weir length of 80 ft receives a flow rate of 
1.42 MGD. What is the weir overflow rate in gallons per day per foot?

13.66	 A wastewater treatment plant has 8 primary tanks. Each tank is 80 ft 
long, 20 ft wide, with a side water depth of 12 ft and a total weir length of 
86 ft. The flow rate to the plant is 5 MGD. There are three tanks currently 
in service. Calculate the detention time in minutes, the surface overflow 
rate in gallons per day per square foot, and the weir overflow rate in gal-
lons per day per foot.

13.67	 The flow to a sedimentation tank 80 ft long, 35 ft wide, and 12 ft deep is 
3.24 MGD. What is the detention time in hours in the tank?

13.68	 A rectangular clarifier has a total of 112 ft of weir. What is the weir over-
flow rate in gallons per day per foot when the flow is 1,520,000 gpd?

13.69	 A circular clarifier receives a flow of 2.98 MGD. If the diameter of the 
weir is 70 ft, what is the weir overflow rate in gallons per day per foot?



157Wastewater Treatment Practice Calculations

13.70	 The average flow to a clarifier is 2,520 gpm. If the diameter of the wire is 
90 ft, what is the weir overflow rate in gallons per day per foot?

13.71	 The total feet of weir for a clarifier is 192 ft. If the flow to the weir is 1.88 
MGD, what is the weir overflow rate in gallons per day per foot?

13.72	 A circular clarifier has a diameter of 70 ft. If the primary clarifier influent 
flow is 2,910,000 gpd, what is the surface overflow rate in gallons per day 
per square foot?

13.73	 A sedimentation basin 80 ft by 30 ft receives a flow of 2.35 MGD. What 
is the surface overflow rate in gallons per day per square foot?

13.74	 A sedimentation tank is 80 ft long and 30 ft wide. If the flow to the tank 
is 2,620,000 gpd, what is the surface overflow rate in gallons per day per 
square foot?



158 Mathematics Manual for Water and Wastewater Treatment Plants

13.75	 The average flow to a secondary clarifier is 2,610 gpm. What is the sur-
face overflow rate in gallons per day per square foot if the secondary 
clarifier has a diameter of 60 ft?

13.76	 A secondary clarifier is 70 ft in diameter and receives a combined pri-
mary effluent and return activated sludge (RAS) flow of 4.1 MGD. If the 
MLSS concentration in the aeration tank is 3,110 mg/L, what is the solids 
loading rate on the secondary clarifier in pounds per day per square foot?

13.77	 A secondary clarifier, 80 ft in diameter, receives a primary effluent flow 
of 3.3 MGD and a return sludge flow of 1.1 MGD. If the MLSS concen-
tration is 3,220 mg/L, what is the solids loading rate on the clarifier in 
pounds per day per square foot?

13.78	 The MLSS concentration in an aeration tank is 2,710 mg/L. The 70 ft 
diameter secondary clarifier receives a combined primary effluent and 
return activated sludge (RAS) flow of 3,220,000 gpd. What is the solids 
loading rate on the secondary clarifier in pound SS per day per square foot?

13.79	 A secondary clarifier, 80 ft in diameter, receives a primary effluent flow 
of 2,320,000 gpd and a return sludge flow of 660,000 gpd. If the MLSS 
concentration is 3,310 mg/L, what is the solids loading rate on the clari-
fier in pounds per day per square foot?



159Wastewater Treatment Practice Calculations

13.80	 If 125 mg/L suspended solids are removed by a primary clarifier, how 
many pounds per day suspended solids are removed when the flow is 
5,550,000 gpd?

13.81	 The flow to a primary clarifier is 2,920,000 gpd. If the influent to the clar-
ifier has a suspended solids concentration of 240 mg/L and the primary 
effluent has 200 mg/L SS, how many pounds per day suspended solids 
are removed by the clarifier?

13.82	 The flow to a secondary clarifier is 4.44 MGD. If the influent BOD con-
centration is 200 mg/L and the effluent concentration is 110 mg/L, how 
many pounds of BOD are removed daily?

13.83	 The flow to a primary clarifier is 980,000 gpd. If the influent to the clar-
ifier has suspended solids concentration of 320 mg/L and the primary 
effluent has a suspended solids concentration of 120 mg/L, how many 
pounds per day suspended solids are removed by the clarifier?

13.84	 The suspended solids entering a primary clarifier are 230 mg/L. If the 
suspended solids in the primary clarifier effluent are 95 mg/L, what is the 
suspended solids removal efficiency of the primary clarifier?



160 Mathematics Manual for Water and Wastewater Treatment Plants

13.85	 The suspended solids entering a primary clarifier are 188 mg/L. If the 
suspended solids in the primary clarifier effluent is 77 mg/L, what is the 
suspended solids removal efficiency of the primary clarifier?

13.86	 The influent to a primary clarifier has a BOD content of 280 mg/L. If the 
primary clarifier effluent has a BOD concentration of 60 mg/L, what is 
the BOD removal efficiency of the primary clarifier?

13.87	 The BOD concentration of a primary clarifier is 300 mg/L. If the pri-
mary clarifier effluent BOD concentration is 189 mg/L, what is the BOD 
removal efficiency of the primary clarifier?

13.88	 The flow to a circular clarifier is 4,120,000 gpd. If the clarifier is 80 ft in 
diameter and 10 ft deep, what is the clarifier detention time in hours?

13.89	 A circular clarifier has a diameter of 60 ft. If the primary clarifier influent 
flow is 2,320,000 gpd, what is the surface overflow rate in gallons per day 
per square foot?



161Wastewater Treatment Practice Calculations

13.90	 A rectangular clarifier has a total of 215 ft of weir. What is the weir over-
flow rate in gallons per day per foot when the flow is 3,728,000 gpd?

13.91	 A secondary clarifier, 60 ft in diameter, receives a primary effluent flow 
of 1,910,000 gpd and a return sludge flow of 550,000 gpd. If the MLSS 
concentration is 2,710 mg/L, what is the solids loading rate in pounds per 
day per square foot on the clarifier?

13.92	 A circular primary clarifier has a diameter of 70 ft. If the influent flow to 
the clarifier is 3.10 MGD, what is the surface overflow rate in gallons per 
day per square foot?

13.93	 A secondary clarifier, 80 ft in diameter, receives a primary effluent flow 
of 3,150,000 gpd and a return sludge flow of 810,000 gpd. If the mixed 
liquor suspended solids concentration is 2,910 mg/L, what is the solids 
loading rate in the clarifier in pounds per day per square foot?

13.94	 The flow to a secondary clarifier is 5.3 MGD. If the influent BOD con-
centration is 228 mg/L and the effluent BOD concentration is 110 mg/L, 
how many pounds per day BOD are removed daily?



162 Mathematics Manual for Water and Wastewater Treatment Plants

13.95	 The flow to a sedimentation tank 90 ft, 40 ft wide, and 14 ft deep is 5.10 
MGD. What is the detention time in the tank in hours?

13.96	 The average flow to a clarifier is 1,940 gpm. If the diameter of the wire is 
70 ft, what is the weir overflow rate in gallons per day per foot?

13.97	 The flow to a secondary clarifier is 4,440,000 gpd. How many pounds of 
BOD are removed daily if the influent BOD concentration is 190 mg/L 